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TESTING LAB UNIT

Cadriano di Granarolo, 2005-05-18
Work order LOSE181

CERTIFICATE OF CONFORMITY

GT Line S.r.
Via del Lavoro, 50/52
40056 Crespellano — BO
Italy
Conformity of de of i terial, EXPLORER series
on the test list below
* IP67 rated
« Dry heatand Low temperature
» Impact horizontal and vertical
* Vibration test
« Storage test
(Ref. order confirmation dated 2005-04-16, and delivery note n. 34V dated
2005-02-23)

According to the tests results (Ref. reports TRP_133_04 and TRP_134_04 and test report

CERMET N. 2(
codes:

005-71) the sample Explorer cases tested corresponding to the following product

27112
2717
3317
7641

are IN CONFORMITY with severity level
NATO LEVEL 1&2 and MILITARY LEVEL J

Reference standard: CEI EN 60529 (197) and CEI EN 60529-A1 (2000)

DEFENCE STANTDARD 81-41 (PART 3)ISSUE 4 of 2000-06-23
STANAG 4280 (ed. 2) of 1999-02-08
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